



## TEST REPORT

Page 1 of 1

<b>Customer:</b> <b>M/s. Decorcera Porcelain</b> Riddhi Siddhi Arcade-3, Office No.201,202,2nd Floor,Plot No.120, Sector-8,Gandhi Dham,Kutch-370 201	Report No.:	<b>Y-2187-M-1</b>
	Report Date:	10-05-2023
	Job. No.:	ELM-22-23-14168
	Sample Received Date:	19-04-2023
	Date Of Completion:	10-05-2023
	ULR No.:	TC574323000008957F

**Customer Ref. No. & Date:** NIL 18-04-2023

Samples not drawn by ELCA

**Product Specification:** --

**Sample Description:** Stone Veneer Sheet, 2mm Thk, Sheet

### Asbestos Content Test

<b>Discipline</b>	Chemical	<b>Group</b>	HAZARDOUS & RESTRICTED CHEMICALS
<b>Test Method :</b>	NIOSH Method 9002, Issue 2, NMAM, Fourth Edn. 15/08/1994 HSG 248, 2006 (PLM Method)		
<b>Tested At</b>	ELCA Laboratories Mahape	<b>Tested on :</b>	25-04-2023

Parameter	Result
Remark	As per annexure attached.

\*\*\*\*\*END OF REPORT\*\*\*\*\*

*ch*  
**Checked By**  
 Veena Gaikwad

*[Signature]*  
**Reviewed & Authorised by**  
**Authorised Signatory**  
 (N.Kalyan/Kartik K. Iyer)  
 (Proprietor/Chief Executive Officer)

